
 City of Taunton, MA

Final Environmental Impact Report and
Comprehensive Wastewater Management Plan

April 2020

Comprehensive Wastewater Management Plan

mandrus
Typewriter
REVISED OCTOBER 2020

mandrus
Typewriter
VOLUME I - CHAPTERS 1-8



Final Environmental Impact Report and
Comprehensive Wastewater Management Plan
City of Taunton, MA

Prepared by: BETA GROUP, INC.
Prepared for: City of Taunton Department of Public Works

April 2020

mandrus
Typewriter
REVISED OCTOBER 2020



Final Environmental Impact Report and CWMP Table of Contents
Taunton, MA

i

TABLE OF CONTENTS

EXECUTIVE SUMMARY
1.0 INTRODUCTION
1.1 PROJECT OVERVIEW 1-1

1.2 PROJECT HISTORY 1-1

1.3 CERTIFICATES OF THE SECRETARY OF ENVIRONMENTAL AFFAIRS AND PHASE I WAIVERS 1-3
[...]
will act on behalf of the City to make sure that contractors adhere to the project design and 
specifications. The resident engineer will monitor the mitigation measures implemented by the 
contractor and advise the City if they are not adequate.  

4.7.2.1 AIR POLLUTION  

Impacts to air quality during construction will be mitigated to the maximum extent through various 
measures incorporated into the project design. To reduce dust during construction activities, open 
cuts and exposed areas shall be backfilled and stabilized as soon as each segment of pipe is installed, 
and at the same time, non-backfill material shall be removed from the site and transported to an 
appropriate disposal location; any stockpiled material that must remain on-site for more than 24 
hours shall be covered.  Exposed surfaces will be wetted and stabilized to minimize dust generation. 
All trucks for transportation of construction material will be fully covered and street sweeping will 
occur as needed.  

All motor vehicles and construction equipment shall comply with all pertinent local, state, and 
federal regulations regarding exhaust emissions. Construction equipment not in use and trucks that 
are idling while waiting to load or unload material will be turned off.  

4.7.2.2 WATER POLLUTION  

Impacts to water bodies will be mitigated through the use of Best Management Practices (BMPs) for 
construction projects. Activities will also be coordinated with the City’s local NPDES Phase II 
Stormwater Management Plan and the Conservation Commission. Erosion and sedimentation 
control measures shall be installed and functional before excavation operations begin and shall be 
properly maintained throughout the construction period. Staked and entrenched straw bales and/or 
silt fence shall be installed along wetland resource areas to prevent erosion into streams and 
wetlands. All control measures shall be checked weekly and after each rainfall.  

Excavated material shall be placed on the upslope side of the trench to permit any erosion from the 
material to be captured by the trench. Grading activities shall be avoided during periods of high 
rainfall. Construction shall be staged in sections. Areas disturbed for each section shall be stabilized 
immediately upon completion of the section. Stabilization shall be accomplished by temporarily or 
permanently protecting the disturbed soil surface from rainfall impacts and run-off and/or repaving 
cuts in roadways or sidewalks.  

Construction dewatering from open cuts and trenches shall be routed through appropriately 
designed sediment basins or traps and discharged through a pipe or lined channel to a stream or 
other surface water body (under an applicable construction dewatering permit), unless such 
dewatering can be handled in another manner not requiring discharge to a water body.  

Maintenance, repair, and fueling of equipment shall be confined to areas specifically designed for 
that purpose. These areas will have adequate waste disposal receptacles for liquid and solid waste. 
Waste oil shall be removed to designated waste oil collection areas for recycling. No potential 
pollutants shall be allowed to drain into catch basins, streams, or other water bodies.  

When using fertilizer to establish areas of new vegetation for soil stabilization, mulches shall be used 
to prevent fertilizer nutrients from washing off the vegetated areas. Fertilizer shall not be applied if 
there is likelihood of a significant rainstorm. Fertilizer shall not be applied unless there is adequate 
protection of surface water, groundwater, and pipeline systems.  



Final Environmental Impact Report and CWMP Chapter 4 

Taunton, MA  
 

 
 4-31 

 

4.7.2.3 EXCESSIVE NOISE

Measures to minimize noise from construction activities will be incorporated into the construction
plans. Where practical, construction will occur during daytime hours (7:30 AM to 3:30 PM),
excluding weekends. Construction equipment will have appropriate mufflers to minimize noise and
idle equipment will be shut off.

4.7.2.4 MATERIAL TRANSPORT / TRAFFIC IMPACTS

Truck routing to the project areas will utilize connectors and major routes. No trucking will be
allowed to approach the site using local roads and through neighborhoods unless necessary for
access. Truck traffic will vary throughout the construction period, depending on the activity.

Police details will be stationed along the project site to coordinate traffic flow and assist in
pedestrian direction. Truck routing and traffic management plans will be reviewed and coordinated
with the Taunton DPW. For work in state roads, construction activities and traffic management will
adhere to the permit issued by the MHD. Street sweeping will be performed as required and daily
during all heavy trucking periods.

4.7.2.5 DISPOSAL OF EXCESS MATERIAL

The contractor will be directed to reuse suitable excavated material to the greatest extent feasible.
Excess soil that cannot be reused on-site will be transported in covered trucks to an approved
disposal site. If contaminated soils are encountered through subsurface exploration during the
project design or during construction, they will be managed and disposed of at an approved facility
according to MassDEP regulations.

4.7.2.6 ENVIRONMENTAL RESOURCES

The project will not directly impact or encroach upon existing streams, lakes, ponds, or wetlands. If
pump station structures must be placed within flood plain, the project design will replicate the flood
plain volume within the project site.

Wetland resource areas and buffer zones thereto will be clearly marked as off-limits to construction
equipment and materials storage. Excavated material from utility trenches will not be placed
between the trench and a wetland resource area. Trenches shall be promptly backfilled and
stabilized to reduce the risk of erosion. Stockpiled soil shall be located away from streams and
drainage ways so that runoff cannot carry sediment downstream.

4.7.2.7 VEGETATED AREAS

Clearing and grubbing shall be held to a minimum as necessary for grading and equipment operation
and construction shall be sequenced to minimize the exposure time of cleared surface areas. Soil
will be stabilized with perennial vegetation as soon as possible after final grading. All cuts, fills, and
disturbed areas adjacent to paved areas and roadways shall be stabilized with appropriate
temporary or permanent vegetation.

4.7.2.8 ADJACENT LAND USE

The project will not impact adjacent land use such as protected open space, parks, or recreational
areas.



Final Environmental Impact Report and CWMP Chapter 4 

Taunton, MA  
 

4-32 
 

 

4.7.2.9 HISTORIC RESOURCES  

The proposed construction will consist of underground sewer and will occur mainly within existing 
roadways. The pipeline construction will not proceed onto private properties. There are several 
proposed pump stations that may require an easement on private property; however, they would 
be located as close to the roadway as possible. The pump stations could include above-ground 
structures.  

Once the project design for each phase of sewer expansion has generated adequate construction 
plans and details, the City will provide this information to the MHC to determine what effect the 
project will have on identified resources. The design will include preparation of a Project Notification 
Form for submittal to the MHC as necessary, and will coordinate with the determination made by 
the MHC on the project.  

 

 



Final Environmental Impact Report and CWMP Chapter 5
Taunton, MA

	
5-1

5.0 NEEDS ANALYSIS – WASTEWATER TREATMENT FACILITY

5.1 GENERAL

Taunton’s centralized wastewater treatment system is served by a single Wastewater Treatment
Facility, located on West Water Street.  The facility was originally built in 1950, with significant upgrades
constructed in 1978 and 2000.  A graphic showing the history of construction at the WWTF is shown in
Figure 5-1.  Due to the age and condition of many of the systems at the WWTF, the requirements of the
new  discharge  permit,  and  the  need  for  CSO  abatement,  the  WWTF  is  due  for  a  major  upgrade.   In
preparation for this upgrade, a condition assessment was performed on the facility in 2017.  This
chapter outlines the condition of the existing facility, as well as the other needs that must be addressed
by the upcoming facility upgrade.

5.2 DISCHARGE PERMIT

The Taunton WWTF is authorized to discharge treated effluent to the Taunton River under NPDES
Permit  No.  MA0100897.   The  permit  is  attached  to  this  report  as  Appendix  I.   Discharge  limitations
imposed by the NPDES Permit that became effective in 2015 are summarized in Table 5-1.  The City of
Taunton is required by the permit to achieve an interim total nitrogen limit of 5 mg/l, with a final limit of
210 pounds per day (3 mg/l at a flow rate of 8.40 MGD).  However, MassDEP is considering a revision to
the salt water Dissolved Oxygen criteria established in the Massachusetts Surface Water Quality
Standards (314 CMR).  The current standard for dissolved oxygen for water with an SB classification is
5.0 mg/l.  The proposed standard, which has been adopted by most states along the eastern seaboard,
ranges from 2.9 mg/l to 4.6 mg/l depending on water body characteristics, and whether the condition is
acute or chronic.  This lower standard could result in a less stringent total nitrogen requirement in the
permit.  Should the standard be changed, the City will likely apply for a permit modification.  In addition,
in August 2019 a technical memorandum1 was  issued  by  the  University  of  Massachusetts  School  for
Marine Science and Technology (SMAST).  The memorandum provided updated information and analysis
on the relationship between nitrogen discharged to the Taunton River and dissolved oxygen levels in the
river  and  in  Mount  Hope  Bay.   The  findings  of  this  report  could  also  result  in  a  less  stringent  total
nitrogen discharge requirement for the Taunton WWTF.

The reclassification of the Taunton River in the vicinity of the Taunton WWTF discharge, to a salt water
body (estuary), resulted in a much more stringent discharge standard for total recoverable copper.
Taunton  is  working  with  USEPA  and  MassDEP  to  develop  and  implement  a  program  to  evaluate  site
specific toxicity criteria for copper.  Taunton completed a study and report establishing a water effect
ratio and recommended site-specific criteria for the WWTF in March 2019.  If approved by USEPA, the
criteria can take effect and Taunton may get relief from that change in discharge limits.

5.3 EXISTING WASTEWATER TREATMENT FACILITY

The Taunton WWTF is presently designed to treat an average daily flow of 8.4 mgd, a peak daily flow of
17.4 mgd, and a peak hour hydraulic condition of 22.4 mgd through the main process units.  A site plan
of the existing WWTF is shown in Figure 5-2.  Prior to the year 2000, the biological treatment process
was configured as a two-stage activated sludge plant that was operated as a single treatment train.
Pure oxygen was delivered to each of the aeration basins.  In 2000, the biological treatment process was
reconfigured to function as two independent parallel batteries consisting of a set of aeration tanks

1 Brian Howes et. al., “Nutrient Water Quality Monitoring in the Taunton River, June-September 2018”



Final Environmental Impact Report and CWMP Chapter 5
Taunton, MA

5-2	

paired with two clarifiers.   The pure oxygen system was replaced with a combination of surface aerators
and fine bubble diffused air.

Four liquid treatment processes are employed at the treatment facility: preliminary treatment
(headworks), primary treatment, advanced secondary treatment (nitrification) and disinfection prior to
discharge to the Taunton River.  Solids handling operations consist of gravity thickening and dewatering
using centrifuges, prior to disposal at the Taunton landfill.  A brief description of the major process
components and a condition assessment for major process equipment is given below.

Table 5-1
Existing NPDES Permit Discharge Limitations (2015 Permit)

Parameter Average Month Average Week Maximum Day

Flow 8.4 mgd ------ ------

CBOD5 (Apr. –Oct.) 15 mg/l

1051 lbs/day

15 mg/l

1051 lbs/day
------

BOD5 (Nov. – Mar.) 30 mg/l

2102 lbs/day

45 mg/l

3153 lbs/day
------

TSS (Apr. –Oct.) 20 mg/l

1401 lbs/day

20 mg/l

1401 lbs/day
------

TSS (Nov. – Mar.) 30 mg/l

2102 lbs/day

45 mg/l

3153 lbs/day
------

Total Residual Chlorine 0.026 mg/l ------ 0.044 mg/l

Fecal Coliform 88 cfu/100 ml ------ 260 cfu/100 ml

Enterococci 35 cfu/100 ml ------ 276 cfu/100 ml

Ammonia Nitrogen

(Jun. – Sep.)
1 mg/l 1 mg/l 2 mg/l

Total Nitrogen (May – Oct.) 210 lbs/day ------ ------

Total Recoverable Copper 0.008 mg/l ------ 0.016 mg/l

Dissolved Oxygen >6 mg/l >6 mg/l >6 mg/l

Note: The flow limit is an annual average reported as a rolling average of the current
month and the previous eleven months.  The limit for total nitrogen is a seasonal rolling
average that considers the current month and the previous five months when the limit
was in effect.



TAUNTON WWTF

FACILITY

TAUNTON, MA

Group, Inc.
6 Blackstone Valley Place

Lincoln, RI 02865
401.333.2382

email: BETA@BETA-inc.com

1" = 100'

SEPTAGE
RECEIVING

SCREEN
BUILDING

INLET WORKS

PRIMARYSETTLING TANKNO. 1

PRIMARYSETTLING TANKNO. 2

PRIMARYSETTLING TANKNO. 3

SLUDGE
THICKENER
COVERED

SLUDGE
THICKENER

DECANT
TANK

SLUDGE HANDLING
BUILDING

ODOR
CONTROL

SCRUBBER

ADMIN.
BUILDING

CONTROL
BUILDING

OIL
TANK

SECONDARY SETTLING TANK
NO. 1

SECONDARY SETTLING TANK
NO. 2

SLUDGE PUMP
STATION NO. 1

BLOWER
BUILDING

NEW
BLOWERS

A
E

R
A

T
I O

N
 T

A
N

K
N

O
. 4

A
E

R
A

T
I O

N
 T

A
N

K
N

O
. 5

A
E

R
A

T
I O

N
 T

A
N

K
N

O
. 6

FLOW METER
CHAMBER NO. 2

CHLORINE
MANHOLE

CHLORINE CONTACT
CHAMBER

CHEMICAL
HANDLING
BUILDING

SECONDARY SETTLING TANK
NO. 3

SECONDARY SETTLING TANK
NO. 4

SLUDGE PUMP
STATION NO. 2

AERATION TANKNO. 1

AERATION TANKNO. 2

AERATION TANKNO. 3

FLOW METER
CHAMBER NO. 1

TAUNTON RIVER

LIME
SILO

W
ES

T 
W

A
TE

R
 S

TR
E

ET

LEGEND:
1950 CONSTRUCTION
1978 UPGRADE ($15M)
2000 UPGRADE ($9M)

CHEMICAL
CONVERSION

NEW
CENTRIFUGES

Michael Andrus
Text Box
Figure 5-1 - History of Construction of the  Taunton WWTF



∃/

,&

��

����������

996( ∋ΖΚΥςΚΠΙ
5ΚςΓ 2ΝΧΠ

Figure 5-2

����

70.∋55 16∗∋49+5∋ 016∋& 14 %∗#0)∋& ∃;4∋241&7%6+10

5∗∋∋6 01�

5%#.∋

&#6∋

&∋5+)0∋& ∃;�

%∗∋%−∋& ∃;�

∃∋6# ,1∃ 01��

+557∋ &#6∋�

&4#90 ∃;�

4∋8+5+10501�

6+6.∋

241,∋%6

57∃%1057.6#06

24∋2#4∋& ∃;

6ΧΩΠςΘΠ� /#

Taunton Wastewater
Treatment Facility
Existing Site Plan

0Θς ΗΘΤ %ΘΠΥςΤΩΕςΚΘΠ

��

5%#.∋ +0 (∋∋6� �� ��


������� � ��

5%#.∋ +0 (∋∋6� �� ��


��

4∋)+56∋4∋& 241(∋55+10#.

�
�
��
��
�
��
��
�
��
�
�#
/

,�
>6
#
7
0
6
1
0
>9

9
6
(
�&
∋
5
+)
0
>2
4
∋
.
+/
+0
#
4
;
�&
∋
5
+)
0
>#
7
6
1
%
#
&
>2
.
#
0
�5
∋
6
>9

9
6
(
�∋
:
+5
6
+0
)
�5
+6
∋
�2
.
#
0
�&
9
)
��
∃
∋
6
#
�5
6
∃
�∃
9
�5
6
∃
�

6#7
061

0 4+8
∋4

6#70610
4+8∋4

51.+&5
∗#0&.+0)
∃7+.&+0)

5.7&)∋
6∗+%−∋0∋4

01��

5.7&)∋
6∗+%−∋0∋4

01��

#&/+0�
∃7+.&+0)

12∋4#6+105
∃7+.&+0)

2+2∋
)#..∋4;

24+/#4;
5∋66.+0) 6#0−

01��

24+/#4;
5∋66.+0) 6#0−

01��

24+/#4;
5∋66.+0) 6#0−

01��

∗∋#&914−5

5%4∋∋0+0)
∃7+.&+0)

#∋4#6+10 6#0− 01��

#∋4#6+10 6#0− 01��

#∋4#6+10 6#0− 01��

5∋%10&#4;
5∋66.+0) 6#0−

01��

5∋%10&#4;
5∋66.+0) 6#0−

01��

5.7&)∋
27/2 56#6+10

01��

5.7&)∋
27/2 56#6+10

01��

5∋%10&#4;
5∋66.+0) 6#0−

01��

5∋%10&#4;
5∋66.+0) 6#0−

01��

#
∋
4
#
6
+1
0
6
#
0
−
0
1
��

#
∋
4
#
6
+1
0
6
#
0
−
0
1
��

#
∋
4
#
6
+1
0
6
#
0
−
0
1
��

∃.19∋4
∃7+.&+0)

%∗∋/+%#.
∗#0&.+0)
∃7+.&+0)

%∗.14+0∋ %106#%6
%∗#/∃∋4

(.19 /∋6∋4
%∗#/∃∋4 01��

(.19 /∋6∋4
%∗#/∃∋4 01��

/#0∗1.∋
5647%674∋ 01��

/#0∗1.∋
5647%674∋ 01��

/#0∗1.∋
5647%674∋ 01��

%∗.14+0∋
/#0∗1.∋

.+/∋ 5+.1

9
∋
5
6

9
#
6
∋
4

5
6
4
∋
∋
6

&∋%#06
6#0−

64#05(14/∋4
2#&

(∋/# ����;4
(.11&2.#+0

#2241:� ∋:+56�
176(#.. .1%#6+10

Figure 5-2 - Existing WWTF Site Plan



Final Environmental Impact Report and CWMP Chapter 5
Taunton, MA

	
5-5

5.3.1 PRELIMINARY TREATMENT (HEADWORKS)

Raw sewage is pumped to the WWTF via one 24-inch force main from the Main Lift Pumping Station.  An
additional 20-inch force main operates only under bypass conditions.  The two force mains merge into
one 30-inch raw sewage force main with a Y-connection in the WWTF yard.  Preliminary treatment starts
at the headworks, where raw wastewater passes through an aerated grit chamber and then two
mechanically cleaned climber screens that were installed in 2000.  A bypass channel around the screens,
equipped with a manual bar rack, is also provided.  Wastewater then flows into a distribution structure
where it is conveyed equally to each of the three primary settling tanks.

Figure 5-3
Preliminary Treatment

Excessive humidity and inadequate ventilation in the metal screenings building has caused corrosion of
the structure, piping, and equipment.  The building needs to be replaced.

The configuration of the headworks with grit removal ahead of the screenings facility is reverse of that
of a typical installation.  Rags and other large solids are generally removed first to avoid negative
impacts on the grit removal equipment.  In the case of Taunton, grit is removed from the grit chamber
manually with a vacuum truck so some of the adverse impacts are negated.

5.3.2 PRIMARY TREATMENT

Primary treatment is accomplished by three independent circular clarifiers installed in square tanks (a
“squircle” configuration).  The tanks are 55 feet long by 55 feet wide with a sidewater depth of 9 feet.
The clarifier mechanisms were replaced in 2000.

Primary settling at the facility removes approximately 25 percent of the raw BOD5 (the  amount  of
dissolved oxygen consumed in five days by biological processes breaking down organic matter) and 50
percent of the total suspended solids.  With all tanks in operation, the design average and maximum



Final Environmental Impact Report and CWMP Chapter 5
Taunton, MA

5-6	

hour overflow rates fall within recommended design criteria2 at  920  and  2,468  gpd/ft2, respectively.
Scum collected from the surface of the settling tanks is pumped to a scum concentrator in the sludge
handling building.

Figure 5-4
Primary Clarifiers

Primary  sludge  is  pumped  to  a  cyclone  degritter  for  grit  removal  prior  to  its  delivery  to  the  gravity
thickener(s).  The clarifier mechanisms and primary sludge pumps were most recently replaced in 2000.
Due to their age, the primary clarifier mechanisms, primary sludge pumps, and all valves in the sludge
withdrawal piping and on the pump discharges require replacement.

5.3.3 AERATION

After primary settling, the flow is distributed to two batteries of aeration tanks for advanced treatment
(BOD removal and nitrification).  Three aeration tanks operating in parallel are provided in each battery.
Battery 1 aeration tanks are smaller, and process approximately 35 percent of the facility flow, with the
remaining 65 percent treated in Battery 2.  The aeration system is sized to provide sufficient oxygen to
allow seasonal nitrification from June through September.

The plant upgrade completed in 2000 included two new aeration tanks, one in each battery.  The four
original aeration tanks are each equipped with concrete covers and three mechanical surface aerators
that are operated with variable frequency drives, while the two new aeration tanks employ fine bubble
diffused air.  The first stage mechanical aerators in each surface air tank in Battery 1 are equipped with
30 HP motors while the second and third stage aerators are equipped with 20 HP motors.  In Battery 2,
the first and second stage aerators are equipped with 40 HP motors while the third stage aerators are

2 TR-16, section 5.2.3.2 recommends maximum of 1,200 gpd/ft2 at average flow, and 3,000 gpd/ft2 at max flow



Final Environmental Impact Report and CWMP Chapter 5
Taunton, MA

	
5-7

equipped with 30 HP motors.  Air to the two new aeration tanks is distributed by fine bubble diffusers
fed by a three-blower system.  Each blower is capable of providing an air flow of 1,600 scfm.

Figure 5-5
Diffused Aeration Tank

Return activated sludge (RAS) combines with primary effluent and then is discharged directly into the
aeration tanks.  Concentrations of mixed liquor are maintained between 3,500 mg/l and 4,500 mg/l
during the non-nitrifying months and between 4,500 mg/l and 5,500 mg/L during the nitrification
season.  The RAS rate is automatically controlled as a ratio of the plant flow.

The biological treatment process must be enhanced to achieve total nitrogen removal as required by the
NPDES permit, and modified to treat the future design flow rate.

5.3.4 SECONDARY SETTLING

Two 100-foot diameter secondary clarifiers with 12-foot sidewater depths accept the mixed liquor from
each battery of aeration basins.  The sludge collection equipment in each clarifier was installed in 1975.
During the 2000 plant upgrade, the collection equipment was sandblasted and painted but not replaced.



Final Environmental Impact Report and CWMP Chapter 5
Taunton, MA

5-8	

Figure 5-6
Secondary Clarifier

Separate sludge pump stations are provided for each battery of clarifiers.  Sludge off the bottom of the
clarifiers is piped to the waste activated sludge (WAS) and RAS pumps in the sludge pump station.  Two
return sludge pumps convey RAS to the aeration tanks and two waste pumps send WAS to the gravity
sludge thickener.  During the 2000 plant upgrade, the motors on the return and waste activated sludge
pumps were replaced with new motors equipped with variable frequency drives.  The pumps were not
replaced.  All existing RAS and WAS pumps need to be replaced, along with all associated valves in the
pump stations.

5.3.5 DISINFECTION

Effluent from the secondary clarifiers is sent to the chlorine contact chamber where it is disinfected with
sodium hypochlorite.  Wastewater is then dechlorinated through the addition of sodium bisulfite.  The
chlorine contact chamber consists of two baffled tanks, each 50 feet by 36 feet by 6.5 feet deep.  The
total  chlorine contact  time is  15 minutes  at  a  maximum daily  flow of  17.4  mgd (11.3  minutes  at  22.4
mgd).  The effluent is discharged through a reaeration cascade prior to discharge to the Taunton River.

The existing disinfection system and tankage is inadequate to properly treat the increased design flow
incorporated into the facility upgrade. The higher design flow associated with the upgrade will
necessitate construction of additional disinfection capacity.

5.3.6 SOLIDS HANDLING

Primary  sludge and WAS are  pumped to  one 50-foot  diameter  gravity  thickener,  which is  covered for
odor control.  A second sludge thickener is available for use but is not covered.  It should be noted that
due to difficulties in operation, the chlorine scrubber used for odor control is not used.  Inadequate air
handling is contributing to corrosion in the thickener and headworks facility.

Thickened sludge is then pumped through a sludge grinder to two 2,500 lb/hour centrifuges for
dewatering.  The pumps are located on the first floor of the solids handling building approximately 20
feet above the sludge draw-off point on the thickener.  The lack of head on the pumps has caused issues
with the pumping of thickened sludge.  Dewatered sludge is hauled to the Taunton Landfill for disposal.
However, the landfill is expected to only have capacity for sludge disposal through early 2020.



Final Environmental Impact Report and CWMP Chapter 5
Taunton, MA

	
5-9

Operational changes and increased flow and load are anticipated to generate additional sludge in future
years.   As  such,  it  will  be  necessary  to  rehabilitate  both  gravity  thickeners,  and  install  a  cover  on
thickener  #2.   Functional  odor  control  will  also  be  necessary  for  the  protection  of  workers  and  the
equipment.  In addition, higher design flows and the age of the existing centrifuges warrants
replacement of the centrifuge units.

5.3.7 SEPTAGE

Although the Taunton WWTF was originally designed to accept septage, it is not accepted. Variability in
the composition of septage from both residential and commercial sources was thought to contribute to
periodic process upsets.  Water Solutions Group (WSG) operates a private septage treatment plant
located on Mozzone Boulevard in Taunton.  WSG accepts hauled septage, which is treated and
discharged into the Taunton wastewater collection system at a permitted maximum daily rate of
280,000  gallons  per  day.   The  WSG  plant  is  considered  a  Significant  Industrial  User  (SIU)  and  is
monitored as part of the Taunton Industrial Pretreatment Program (IPP).  It is not anticipated that the
City  will  need  to  accept  septage  at  the  wastewater  treatment  facility,  and  the  capacity  to  receive
septage at the WWTF will not be considered at this time.

5.3.8 BUILDINGS AND UTILITY SYSTEMS

Most of the WWTF buildings were constructed during the 1975 upgrade, and some date back to the
original plant construction in 1950.  Buildings do not meet current building codes, and have old utility
systems (plumbing, electrical, HVAC, etc.).  Electrical and plumbing systems will require updating as part
of the WWTF upgrade.  Windows, doors, and roofs on all buildings need replacement.

5.3.9 ODOR CONTROL

The Taunton WWTF has an odor control system intended to provide ventilation for the headworks
building, the covered sludge thickener, and the solids handling building.  In practice, this system is not
operated.  The odor control scrubber is not functional, and ventilation fans are generally not used.  As a
result, equipment in the spaced that are supposed to be served by this system are all showing signs of
corrosion and wear beyond what would be expected based on their age.  Odor control and ventilation of
high-corrosion areas will be an area to be addressed in the upcoming facility upgrade.  Areas needing
odor control include the headworks building, the gravity thickeners, and the solids handling building.
Due to the complexity and operational cost of chemical scrubbers, it is recommended that an alternative
technology, such as a biofilter, be employed for odor control.

5.3.10 PLANT WATER

The plant water system provides facility effluent water to be used by the headworks, gravity thickeners,
plant hydrants, washdown water, and polymer system.  The current system is functional, but is currently
operated at a very high pressure setpoint to maintain proper pressure and flowrate in the headworks.
The planned upgrade of the facility will result in additional plant water requirements.  Changes in the
facility’s needs will result in significant changes to the plant water system. A new plant water system will
be installed as part of the facility upgrade.

5.3.11 ENERGY USAGE

As part of the evaluation of the Taunton WWTF, an energy audit of the facility was performed in 2017.
J.K.  Muir  was  retained  to  review  process  equipment,  while  TNZ  Energy  Consulting  was  tasked  with
reviewing building systems. This section is a brief summary of these reports; the complete reports are



Final Environmental Impact Report and CWMP Chapter 5
Taunton, MA

5-10	

included as Appendix J to this report.  The audits made several observations and recommendations,
which will be incorporated into the design of the upcoming WWTF upgrade.  These include:

∂ System inefficiencies, such as an over-pressurized plant water system and inefficient pumps
∂ Replacement of surface aerators with bubble aeration
∂ Operational changes, such as grit blower cycling
∂ Power demand monitoring for reduced power rates
∂ Upgrades to building systems including insulation and more energy efficient doors and windows
∂ Automatic systems for lighting and heat that only turn on lights or heaters in spaces when they